
WWW.WUNDERLICH.DE 01

Montagepaste
Fitting lubricant
Lubrifiant de montage

M
 Nm

Anbau Tipp
Fitting tip
Astuce de montage

Achtung
Attention
Attention

Vergrößerung
Magnification
Grossissement 

Schraube
Screw
Vis

Schraubensicherung
Thread locking fluid
Freinfilets

Drehmoment
Torque
Torque

Legende/Key/file Légende

reinigen/entfetten
Cleaner
Nettoyant

#
Bauteil   DE Die Farben der Abbildungen dienen nur der Veranschaulichung.
component     EN The colors are for illustrating purposes only.
composant     FR Les couleurs utilisées sont à titre indicatif seulement.

DIN ISO
Menge
quantity
quantité

1 Lampenschutzgitter / Headlightguard 1

2 Halter (unten) / lower bracket 1

3 Linsenflanschschraube / Lens head screw    M5x25 7381 7381 4

4 Stufenhülse / stepped bushing     13mm 2

5 Flanschrundschraube / round-head screw    M5x16 603 8677 2

6 U-Scheibe PA / plastic washer    M6 9021 7093 2

7 U-Scheibe PA / plastic washer    M5 9021 7093 2

8 U-Scheibe / Washer    M5 9021 7093 4

9 Sechskantmutter / Hex nut    M5 985 10511 2

10 Stufenhülse / stepped bushing     11,5mm 2

11 Halter (links) / left bracket 1

12 Halter (rechts) / right bracket 1

13 Kupplung / female rubber grommet 2

14 Bolzen / male pin 2

15 U-Scheibe / Washer    M6 125 7089 2

16 Sechskantmutter / Hex nut    M6 985 10511 2

0 100
10 20 30 40 50 60 70 80 90

mm

Lampenschutzgitter
Headlightguard | Grille de protection des phares | Rejilla de promoción de los faros | Griglia di protezione dei fari

Art.-Nr: 70260 -002 / -102

13

14

15

16

10

03
08

12

01

02
05

09
08

03

04

06
07

11



WWW.WUNDERLICH.DE 02

Vor der Montage am 
Fahrzeug das 

Lampenschutzgitter 
lose vormontieren.
Before mounting the 

Headlightguard onto the 
bike preassemble 

the unit.
Avant de monter grille de 
protection des phares sur 

le moto, préassemblez 
l‘unité.


